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RS IR Sample Description

FEh 445 EEVHETHE RIS 955565
Sample Name Polymer Li-ion Cell Sample Model
MLm= IR A RER I ARAT IR 2 =]

Testing laboratory

Guangdong ESTL Technology Co., Ltd.

TR R X S E K9S 1M 18 75101, 201-208=.,

WEURIL Id d d d h
. Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan
Testing Address Lake Park, Dongguan, Guangdong, China.
S AR M AR R A PR
Applicant Guangdong Cvasun New Energy Technology Co., Ltd
B AL .
Applicant PR RSE AT U S 14 5
No.14 Shichongheng Road, Shipai Town, Dongguan City, Guangdong Province
Address
G IR 56 N BT R R A PR A A
Manufacturer Guangdong Cvasun New Energy Technology Co., Ltd
il 12 e b ik s
JTARAARFE A HME A S 14 5
xggg:sct”rer No.14 Shichongheng Road, Shipai Town, Dongguan City, Guangdong Province
. e CaB AR HET W) 55-BRRER38.37
étandard UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)
Section 38.3.
HERAH

Date of sample
receipt

2022-12-01

M4k H #H
Tested date

2022-12-02 to 2022-12-16

K 6 458 Test conclusion:

HH T 2R3 5% MR Be R R A IR A AR A I R A WA B 1 i, K3EEcE [ CGRIGAbRET M) 5 -ths838.3
THHATR, WREAETE, MRS R SRR B K

The Polymer Li-ion Cell submitted by Guangdong Cvasun New Energy Technology Co., Ltd are tested
according to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3.
The test items are full items. The test results comply with the relevant requirements of the standard.

K ill Tested by

1.9

H #% Reviewed b

%Tf’%"ék

AT
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Global Testing , Great Quality.



#

=il
N
Vi
[y
IS
p=i

Wt gwS: S03A22110836U00501

B {5 B Sample Information

; /—( » Hﬁ%ﬁﬁ
PR LR 3.7V UL 5000mAh
Nominal Voltage Rated Capacity
FLIFS 18.5Wh aka -
Watt-hour Trade mark
| : GEERES s
N 78 HL PR 1) Y | JRHL 2 b 3.0V
Limited Charge Voltage Discharge Cut-Off Voltage
i R RREE 70 FL HL
75 L o
2500mA Max. Continuous 5000mA
Charge Current
Charge Current
, . R ORRREE T8 FE FLA
i AL .
. 2500mA Max. Continuous 5000mA
Discharge Current .
Discharge Current
RRBLE R 100mA %_b RjL_ 9.5mm*55.3mm*65.5mm
End Charge Current Cell dimensions

Description of the sampling procedure: /

WORERE PP O UEH:

Description of the deviation from the standard, if any: /

DRSS RAFT B ARAET B

Remarks/4JE:

1. At b BLsi AR N

Throughout this report a comma is used as the decimal separator.
“PrERANEE”, ‘PR ABEE”, NIANRRAEH.

2. FIERE - RR A A

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”

means “not applicable”.

Z¥E9T:  03-S017-1A

Global Testing , Great Quality.
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / &= /&
(D

T.2: Thermal test / i5.Z R4
T.3: Vibration / &3}
T.4: Shock / 7

T.5: External short circuit / 4}
B

T.6: Crush / & or tmpaetiit
++

T.7 Overcharge / it 78 H, -
C21-C40

Cl-Ci10

Cl1-C20

T.8: Forced discharge / & |
JisCHR

The sample’s status is good.

FERIRIL R4

Rechargeable cells of C1~C5 are full charged after one
cycle;

A7 L LS C1~CE A LR E R AR AS «

Rechargeable cells of C6~C10 are full charged after twenty-
five cycles;

A 78 B HL RS C6~C 10 M 25 AR A IR A

Rechargeable cells of C11~C15 are 50% charged after one
cycle;

A 78 L CL1~C 15 A LR G HF J5 50% 78 HUR A 5
Rechargeable cells of C16~C20 are 50% charged after
twenty-five cycles;

A 78 HL HLE C16~C20 4 25K 6 4 5 50% 78 HUR 75 5
Rechargeable cells of C21~C30 are full discharged after one
cycle;

A 78 L B C21~C30 M LR G FA 58 A TS HUIR A «

Rechargeable cells of C31~C40 are full discharged after
twenty-five cycles;

A 78 HL O C31~C A0 25 IR A 58 A TR A 5

Testing location:
A A e
IR RE R I ARAT PR A H]

Guangdong ESTL Technology Co., Ltd.
J7ARAR R SETTRA L el X — %95 1k

15%.70101, 201-208%.,

Room 101, 201-208, Unit 1, Building 1,

No. 9 Headquarters 2nd Road,

Songshan Lake Park, Dongguan,

Guangdong, China.

Z¥E9T:  03-S017-1A

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

T —Fh AL I R AT T A R T.8 TS0 o HL A 4% I 76 AR [R]  — d Fa it BT I8 T.AR T.5. ik
IS T.6FIT.8AH A I3 A iskg ik (1 vty o a3 T. 7 R) A FH SE AT AE IR T. A = T.5H 3 FH I (0 R A58 08 b gk
17, DMENNAREAT PR A i s b

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

NTEAESK, ATHUT AR FTEHK(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A : ML RIS AT )5 &, M2 R0 5 (5T & o Wi S0 AN I R 3R B A (R BUE , R 9T it = 4
9%170

Mass M of cell or battery Mass loss limit

PO B L Tt Y o Joi 45 R BR AR
M<1g 0.5%
1g<M<75g 0.2%
M>75¢g 0.1%

3. Intest T.1to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

FEMATAZTAN, HIBSETEAR . T, B, EREMERA, I EGMAK bR
T EEYFF B L FE S/ T B AT 35— RGBT L FE F19909%

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Photos of Samples and Labels/#t & 8 ZAriR

!H:
’ I

o
i

|
|

50 60 70

MAnmnmen

A@ IS 955565 3.7 V
18 Slh
+ J 2023401402

"
I‘Il

10 20 30 40

|

lm

H\HHW‘\\\\ [ ]

Quw g, 0z 0g ov 05 09 0L 08 06 00L0 ©

0z o¢ or 0s 09 0. 08 06 00l o1 oz oc oy 0s 09 0

FHF

[
'

=
=N
)

-
o
o
~—
[=}
N

|
)

]Hi

60 70 80

70 80
il

40 50
Menmnmm

10 20 30

A

|IlI|!lIII(IIII’HH‘IIII'IHI

20 30 40 50 60

’m‘lam’

]

IMHJW NEANERRRANNREANRY
oww ol OZ 09 0¥ 0S 0( 0/ 08 06 Q| Ot

4“ \Q

0Z 0S 0% 0S 09 0. 0‘8 06 00l o1 0z oc or oS 09
o et bl |ove ] ed i | diia :

Z¥EHT:  03-S017-1A Global Testing , Great Quality.



Wt gwS: S03A22110836U00501

38.3.4

Procedure / JiiAB B

H g
Verdict

38.34.1

Test 1: Altitude simulation / MR 1: BEEEH

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20+5°C).

IS O A I T IR 20+5°C, KRR JTAAKT
11.6kpa MBI AFAF6 A~/

P

Requirement / FRfEZIR

1. Cells and batteries Mass loss limit: <0.2%.

FE b 5T B 452 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE R J5 T F s R AMIC 1206 A T RS U 90%, 1 2
SRANE T 58 A T8 5E L LS A LB

3. No leakage, no venting, no disassembly, no rupture
and no fire.

PSRN TCHR R AR TR PR T KIS
ihY 2

No leakage, no
venting, no
disassembly, no
rupture and no fire.
T THER. o
(NI E IS T =D
MR

The data see table 1.

IR A WAL L

38.3.4.2

Test 2: Thermal test / JUiRk 2: EEFRE

Test cells and batteries are to be stored for

I RO A HL A 2 AR T

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— YR JEIEIA N T2+£2°C(6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

Tk e 48t B K [ B ] (6] 930miins

3. This procedure is to be repeated 10 times.

HE10 KIEH.

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5°C).

RS ARG, B e LA A IBAE 2025°CHIZFAF T 4
H24 /N

Requirements / FpifE K :

1. Cells and batteries Mass loss limit: <0.2%.

il 45 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

PR it i i T i L 2 ANER T8 T % R £ 90 %, L 22
SRANGEE 58 A T8 58 Fi ) LA AT LR

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FESNICIRI T iR R LT KILR
x4

No leakage, no
venting, no
disassembly, no
rupture and no fire.
T TCHER . o
. TERLL R T K
MR

The data see table 1.

IR A IR L

AT

03-S017-1A

Global Testing , Great Quality.
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38.3.4.3

Test 3: Vibration / JUi 3: #Ezh

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

ORI L 7 [ 22 e R R & (E D b
2. The vibration :a sinusoidal waveform with a logarithmic

sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRBNLUE LI, LLTHZ #6042 200Hz, 44 5 78/ B
FN7THZ N—ME, — MEFFRFSELS 7B BT R
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XTEEASU T R 2ETF AR TR Lgn B S5 R I FE B B
N8 %%, SREHIRIEIRFE(E0.8 =Kk (AW 1.6 =
KD FEBE AR BB KR IS EI8gn (i £ 50 i
2%, KBNS R FE{E8gn B EIAIAR 1S I %200
%%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

CLHRBN M He i — AN 7 A L 002 T LR il v, RS HEs
MEANEARTEE R 5 A EJER12 Ik, BT 3 NN,
3£9 /i,

Requirements / br#EZR
1. Cells and batteries Mass loss limit: <0.2%.
i it 24515 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

PR At G i T % P IS ANER T8 1T T B #1147 909, L 22
SRANIE I T 58 A T e LAY R AR AT EL i

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEE BTN JoHR R R, TR PR TEHE KIS
A

No leakage, no P
venting, no
disassembly, no
rupture and no fire.

Tl THES . ot
R e L K TeHE K
ML

The data see table 1.

TR A s R 1.

38.3.4.4

Test 4: Shock / MR 4:

AT

03-S017-1A

Global Testing , Great Quality.
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Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

TR LSO HE Y o I 1 ] g 7 SR RIS e % b, AT
PASE 3Rl 0 et B BT T o A B U B3 b 7 01
I EL50 gn. BkaP i ()6 msi 2 IE szt 47 . i
K ERS N P AR I E 50 gn. Jika s A1 11 ms )2 1E 5% %
BEAT R

P

Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEAS FELHL S P 2 T 52 38 o o AR UAARL AN B2 DR /N B e - Fi i

Fp i NIRRT 6 ms ke i a] LA R H it B A 11

s KIS TE) o AR T T 2 SR T B33 1Y e /U B

.

Batter Minimum peak Pulse
y acceleration duration

150 gn or result of
formula

Small Acceleration (gn)

batteri 6ms
es _ [100850 j

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)

Large
batteri _ | 30000 11ms
es

mass *

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

A PR B R A =T LT ) 1 7 % K 32 = kb
Bl 2% AR 32 3, 318K

%

bt

=]

S

03-S017-1A

Global Testing , Great Quality.
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Requirements / frifEEK

1. Cells and batteries Mass loss limit: <0.2%.

FE i i 2 4515 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T a6 J5 T s R ANIS 1206 AT T2 FEL S U 909%, 1 2
SRANIE F T 58 2 T80 FEL AR H RS R FL vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

eGSR TCHE R ok, OB LA TEE KR
A

No leakage, no
venting, no
disassembly, no
rupture and no fire.
T THEFR. o
(NI R E IS D
MR

The data see table 1.
IS WAL

P

38.3.4.5

Test 5: External Short Circuit / fii&5 #M 4 B

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

REFRIG A BT IR FE R e (E57+4°C, DU FC Bl L R i b
K LA 357+4°C.

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FERE S E GO /N T0.1Q 15 e B B B3R AT G, AR
[ Ah 308 FE UK B 5 7+4°C 2 JE R IR AS 1 /N BL L

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

Xof HL B R A ATiE — D W% AN/ A BE T 41k .

Requirements / Fbr#EZR

During the test and within six hours after test, the cells or
batteries.

FEDRIE TR DL 2 S5 6 AN /NS A, RSBl A
1. External temperature not exceed 170°C.
SRR IEA I 170°C,

2. No disassembly, no rupture and no fire.

PERNIEMR AR . TERRANTERE KR KA

External temperature
not exceed 170°C

MR AN IS 170°C
No disassembly, no
rupture and no fire.
Tofetk . TR
KGR

The data see table 1.
IO H dhs WAL 1

38.3.4.6

Test 6: Impact / Crush / Jilif6: &4t / HFE

Impact (applicable to cylindrical cells not less than 18mm
in diameter).

faif CGEHTHEAEANT18 Z K EHTE L) .

N/A

AT

03-S017-1A

Global Testing , Great Quality.
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1. This test sample cell or component cell is to be placed
on a flat smooth surface.

HFEIRGG A it FH B F O BT RS TRE — P 3B Y- 1
.
2. A 15.8mm=0.1mm diameter bar is to be placed across

the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+£2.5cm onto the sample.

¥ — EAE415.8mmz+0. Imim AR B FL s B )
W — TR 9. 1kg+0. Ikg I A IN61:+£2.5cm 1 e B 7% r] A
)

HH o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz+0.1mm diameter curved

surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

sz fali (e, VR P IH p R P47 F SRS
FEFLO M EA£15.8mm+0.1mm & iR MM EE . F—
MAFER G2 — .

N/A

Requirements / br#EZR :

1. Test cells or component cells external temperature not
exceed 170°C.

PR BT A PO £ e e AR T i P2 S AN I 170°C

2. No disassembly and no fire within six hours of this
test.

WIS SE R E6 NI 2 A, NEMRARTEE KR KL

N/A

Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18mm in diameter).

Bt CEH TR, 8835, Wm/dambSmEs /N
18 Z KAL) .

%

bt

=]

S

03-S017-1A

Global Testing , Great Quality.
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1. A cell or component cell is to be crushed between two | The applied force P

flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN £+ 0.78

of approximately 1.5 cm/s at the first point of contact. KN.

The crushing is to be continued until the first of the three Wi lni H k313 T4k

options below is reached. +0.78 T7F

W RSB TTA ST ISP IR (B FE s, 51 ) BEIZ T

IR, AR5 — ANl BRI KL 1.5 BOKAD. )k

FREEBEAT, BERMILLT =gz —:

(a) The applied force reaches 13 kN + 0.78 kN.

JEhnE) 7315313 T-4++0.78 T4

(b) The voltage of the cell drops by at least 100 mV.
SR N %0100 24K,

(c) The cell is deformed by 50% or more of its original

thickness.

LR T i S 6 )R P I 50% A _E .

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AT TR Bl AR F S N WA e B ) — TR Bt s o AL 10/488 T T R B
RN S 1T} ) O 1K A ER YWY E Y i E =R

Requirements / frifEEK External temperature P

1. Test cells or component cells external temperature not not exceed 170°C

exceed 170°C. AR IR AN IE170°C
FEL SO B T C A2 HELOS P o v 3 THD U 2 B AN i 170°C No disassembly, no
2. No disassembly and no fire within six hours of this rupture and no fire.

test. TR TR
RIGLEHE6 NI 2N, REMARLEE KNG KA, | KARRE.

The data see table 2.
1A E A W& 2.
38.3.4.7 Test 7: Overcharge / fiR 7: T 7 N/A

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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1. The charge current shall be twice the manufacturer’s N/A
recommended maximum continuous charge current.

A2 R ) HERR B e KRR 2 78 L B IRUR AR i 78 FL

2. The minimum voltage of the test shall be as follows:

P SYUR7 5 N ENE R

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the

test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

R AR 7S F R AN A8Y, A Y B/ e H
RS S ) b A8 B R T8 R R I ) 3 B 2 22V 2
BUNE .

b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
R AR e H L R R A8V, AR f ) 7 H H
He R | bR KT8 FL LR A 1.2 £

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20+5°CHI BRI Z T, XTI F78:24 /I

Requirements / FrifEE R N/A
No disassembly and no fire within seven days of this test.

USRS R S R AR 7 RN, NIRRT IE S KB

FRAE.
38.3.4.8 Test 8: Forced discharge / Jlik 8: 317 & P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.
20+5°CHUFRERIR L T, K A AEERAE 12V 1) B FEYR
HEAT RO, B R R S A FE I AR FRR N
3% i € 1 fs R TSR A

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

R BT P B S AR DDA I s b R A AN T R
R BORIRAT, RS U SR BRI R D OV EiE
HEEUAIG R (2D

Requirements / FrifE 5K : No disassembly and no P

No disassembly and no fire within seven days of this test. fire.

ST RE R 7R RIS RIS R T R, MRS o | AR KR
BRE. The data see table 2.

TR A s W2,

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Table 1: T1-T5/F1. RE1-ARKS

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / #dh | test/ BlIRAT | test/ I HT simulation AR 2: LR S MR 3: TR TR 4: Short Circuit
i i (g) HLE(V) WA 1. R A W 5: HMEESE R
Mass Change Mass Change Mass Change Mass Change ratio Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HL K H (%) ELEE (°C)
FRERR | BEH(%) | TR | IR0 | BESIL | HIEHK©) | HEHIK(%)
(%) (%) (%)
C1 72.972 4.186 0.000 100.00 0.008 98.71 0.000 100.00 0.000 100.00 108.9
C2 72.855 4.187 0.001 99.98 0.008 98.64 0.000 99.98 0.001 100.00 125.7
C3 72.786 4.186 0.001 99.98 0.014 98.64 0.000 100.00 0.000 100.00 116.4
Cc4 72.295 4.186 0.000 100.00 0.012 98.73 0.003 99.98 0.000 100.00 117.4
C5 72.742 4.185 0.001 99.98 0.008 98.73 0.000 100.00 0.000 100.00 110.4
C6 72.375 4.185 0.000 99.98 0.011 98.78 0.000 100.00 0.000 99.98 112.1
C7 72.949 4.186 0.000 100.00 0.010 98.71 0.001 99.98 0.000 100.00 120.1
C8 72.987 4.186 0.003 99.95 0.010 98.69 0.001 100.00 0.000 100.00 115.6
C9 72.689 4.186 0.000 99.98 0.011 98.76 0.000 99.98 0.000 100.00 117.6
C10 72.914 4.185 0.003 99.98 0.012 98.69 0.000 100.00 0.000 100.00 114.6

Lt TREy 03-S017-1A Global Testing , Great Quality.
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Table 2: T6-T8/32. AH6-iA%K:8

Test 6:-4mpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
1 MR6: HE/4 He [ AR7 5 7 H 1 A8: G s e
Sample | OCV prior | Temp. (°C) /| sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./Fefi | totest/ W | R (C) | pefiggi's | test/ ikBGRTH RgE | R HE(Y)
gie | WATRE FE(V)
V)
Cl1 3.819 224 -- -- c21 3.276
C12 3.824 22.6 -- -- C22 3.280
C13 3.820 225 -- -- Cc23 3.288
Cl14 3.826 22.6 -- -- C24 3.284
C15 3.825 225 -- -- C25 3.292
Cl6 3.828 225 -- -- C26 3.288
C17 3.821 22.7 -- -- c27 3.283
C18 3.822 22.6 -- -- Ccz28 3.286
C19 3.830 22.6 -- -- C29 3.281
C20 3.825 225 -- -- C30 3.292
-- -- -- -- -- C31 3.288
-- -- -- -- -- C32 3.294
-- -- - -- -- C33 3.280
-- -- - -- -- C34 3.286
-- -- -- -- - C35 3.285
-- -- - -- -- C36 3.289
-- -- - -- -- C37 3.293
-- -- - -- -- C38 3.299
-- -- - -- -- C39 3.286
-- -- -- -- -- C40 3.292
e 5 G e

--- End of Report ---

Z¥EHT:  03-S017-1A Global Testing , Great Quiality.
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Declaration

1 AR AHEN L RN A RS 44 TE K
The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. RS IAR A A AU BT R 2 F R TR A AR I6 B AL H
Objections to the test report must be submitted to ESTL within 15 days.
3. RAARI = B[R, AR AR .
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.
4. % UL ZIN SR AERE A S TR, I ORAIE F Rl 44 FIURE i UGS S DR DAR TR, 5 D ASAS I B 5 AN 2R FEAT:
(ER RSy

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. AR AU IR R S A T

The test report is valid for the tested samples only.
6. AT AR 17 5L T G U SRS 0 T 45 D AT AR AN 2 e AG U] B A9 A 2 e I ST EB PR A 9% FH

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. AR IR G RL

The test report is invalid if altered.
8. ARG LA AT AR T T 8 CAE” TR

This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. AR EARMAECMAT FUNESRE, AEASAEIIER, A m A KB I 51 & AR XU AEAE T
T

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



